Induction booklet for Medical and Physician Associate Students
Author: Mrs Hina Gandhi (hina.gandhi1@nhs.net)
Date: May 2018
Dear Students,

Welcome to Obstetrics and Gynaecology Dept.

Here is some information to help you acquaint and orient yourself to the Department.

Wards: 

Obstetric wards: Delivery suite, Rusper ward (antenatal ward), ANDU (antenatal Day unit), Burstow ward (Postnatal ward)

Gynaecology wards: Brockham ward, Early pregnancy assessment unit (EPU) and Gynaecological Assessment unit (GAU).

Theatres:

Obstetric emergencies: Theatre 7, Elective Caesarean section Theatre 6

Gynaecological theares

Redwood Theatre

Changing rooms: located on labour ward. Door lock code- available on the start day

Doctors’ Office: located just outside labour ward. Door lock code available on the start day

Dress code: 

Maintain professionalism all the time with appropriate clothing. No Jeans
Earrings- studs only

No other visible body piercing

If married, plain wedding bands

Necklaces must not be worn unless covered 

Bare below the elbow

Tied back long hair

Clean theatre shoes

Strict adherence to hand hygiene

Please do not bring valuable items to the hospital.

Start time: 

Handover time on labour ward: 08:00-09:00, 17:00-17:30 and 20:00-20:30

Acute Gynae ward round: Brockham ward 08:30-09:00

Clinic times: AM- 09:00-13:00 and PM-14:00-17:00

Theatre times: AM-08:00-08:30 consent, Operation time: 08:30-13:00, PM- 13:00-13:30 consent, Operation time 13:30-17:30

Twilight shift: 17:00-20:30

Night shift 20:00-08:30

Expectations in Obstetrics:

Attend handover on labour ward 08:00 for interesting case reviews, CTG etc
History taking, clerking and presenting to Consultants, Middle and junior grade

Attending ANC, ANDU, obstetric scan sessions, labour ward multidisciplinary rounds, Obstetric emergencies, Instrumental deliveries, Caesarean sections, speculum examinations

Attend postnatal ward (Burstow ward)

Case based discussion of relevant interesting cases

Attend Birth Options Clinic (OPD3)

Attend Community MW booking clinic (OPD3)

Participate in departmental teaching- Daily handover on labour ward 08:00-08:30, Weekly Friday afternoon teaching from 13:00-14:00 in ANC, Perinatal morbidity and mortality meetings (last Wednesday of the month) in Burstow staff training room, monthly Audit afternoon (dates separately available with Helen)  

Attending twilight shifts with on call team

Expectations in Gynaecology:

Attend GOPD (OPD3) – history taking, clerking and presenting

Attending Acute Gynae ward round 08:30 on Brockham ward
Attending consent sessions

Attend theatres

Attend specialised clinics such as Colposcopy, Hysteroscopy, Fast Track Clinic, Urogynae clinics, Pelvic mass clinic (see separate timetable)

Attend Gyanae scanning in GAU/EPU scanning

Attend weekly teaching in GAU/EPU every Tuesday 13:00-14:00

Teaching Opportunities:

	Time
	Monday
	Tuesday
	Wednesday
	Thursday
	Friday

	08:00-09:00
	CTG, CS meetings, Labour ward 
	CTG and CS meetings, Labour ward
	FM MDT (1:2), AN screening Office,

CTG and CS meetings, Labour ward
	CTG and CS meetings, Labour ward
	Oncology MDT (PGEC 08:30-09:30)

CTG and CS meetings, Labour ward

	13:00-14:00
	
	EPU MDT, EPAU
	Perinatal Morbidity meetings, Burstow ward staff training room. (4th Wednesdays of the month)
	
	Departmental teaching, Antenatal Clinic


Attendance during your placement:

Please keep a log of your attendance of all the sessions signed by the consultant, trainee, midwife or sonographers. See Appendix 1
Attend dedicated teaching timetable (for Medical students, see separate timetable)

If unable to attend, please email Helen George, admin secretary helen.george7@nhs.net or call 01737768511 ext 6869

Team at ESH: 

Consultant Team:

Mr James Penny (JP)




Ms Zara Nadim (ZN)





Ms Catherine Wykes (CW)



Ms Karen Jermy (KJ)




Ms Jean Arokiasamy (JA)



Mrs Hina Gandhi (HG)





Mrs Sharmila Sivarajan (SS)



Ms Maha Gorti (MG)





Ms Cinzia Voltalina (CV)





Ms Shalini Srivastava (SSr)



Ms Sumit Kar (SK)






Ms Despina Mavridou


Ms Zahra Ameen



Ms Helen Nicks (HN)





Senior staff/Clinical Fellows:

Dr Walied Youssef (WY)




Mr Olowu Oladimeji (OO)




Dr Edmond Gafrey (EG)

Ms Mahnaz Akunjee

Dr Kopal Aggarwal

Ms Ambrin Shamas
SOME LEARNING STARTERS: 

Management of every case has following steps:

•
History taking

•
Clinical examination

•
Diagnosis/Differential Diagnosis

•
Investigations

•
Treatment

Gynecological Cases:

History: Below is mentioned a framework for history taking in gynaecological cases.

Age

Obstetric history: G_P_. Details about pregnancy, outcome, complications

Presenting complaints: 

LMP:

Menstrual cycle history: duration, interval, dysmenorrhea, menorrhagia, regularity, etc

Sexual history: contraception, dyspareunia etc

Cervical smear history: Note any abnormality

Past gynaecological medical or surgical history: e.g. Ovarian cyst, fibroid, laparoscopy/hysteroscopy/ hysterectomy 

General Medical or surgical history:

Urinary symptoms:

Bowel symptoms:

Surgical history:

Medical history:

Drug allergy:

Socio-economic history: smoking/alcohol/drugs, family circumstances etc

Examination: (ALWAYS with chaperone)

Weight/BMI

Vital parameters

RS/CVS

Per Abdomen:  

Inspection: Look for distension, scars 

Palpation: soft/tenderness, lumps/mass


Auscultation: where relevant for bowel sounds

Vulval examination: look for any abnormality

Per speculum: inspect vagina, cervix, os open/closed. Please take Triple swabs- high vaginal End cervical and Chlamydial (Cx) swab, wherever relevant. Look for prolapse. 

Per vaginum examination: 2 finger digital examination. Please note the findings 

Uterus Anteverted or retroverted, mobile/fixed, tender/non tender on deep examination or cervical excitation. Palpate the adnexae for any mass/cyst

Diagnosis or Diff diagnosis:  ALWAYS, please mention diagnosis or differential diagnosis at the end of your examination. 

Investigations and Treatment: It will depend on the diagnosis.  

Abdominal/ Pelvic pain (with negative urine pregnancy test)

Please take history as above and give the diagnosis or differential diagnosis:

Some common causes:

Gynaecological: 

Pelvic inflammatory disease

Endometrioses

Adenomyosis

Ovulation pain

Corpus luteal haemorrhage

Ovarian cyst/mass

Adhesions

Irritable bowel syndrome

Cystitis

Musculoskeletal

Psychological

Investigations: 


Triple swabs


FBC, CRP


Urine dipstick test. If +, for MSU


Urine pregnancy test, if indicated and not already done in A&E


Pelvis scan- TAS/TVS to exclude pelvic collection/mass/cyst


MR, after discussion with consultant wherever indicated

Treatment: depending on the diagnosis, signs and symptoms.


Analgesia


For PID: Analgesia and PID Antibiotics regime (see policy)


Condition specific management such as endometriosis, fibroid, ovarian pathology: may require Laparoscopy/Laparotomy but prior to that, seek senior input.

Abdominal/pelvic pain (with positive pregnancy test)

History 

Check URINE PREGNANCY TEST report yourself

Note any previous pelvic/early pregnancy/obstetric scans, if done

Examination

Diagnosis:


Ectopic pregnancy


Missed miscarriage


Threatened miscarriage


Corpus luteum haemorrhage


Other causes as mentioned above

Investigations:


FBC, Serum Beta HCG, Serum progesterone


Scan to exclude ectopic pregnancy

MISSED MISSCARIAGE IN 1ST TRIMESTER

1. Expectant management to allow spontaneous miscarriage 

Advantage: Avoids medical or surgical procedure

Disadvantage: May take up to few weeks, can result in incomplete miscarriage or bleeding requiring surgical management

2. Medical management (see policy)

Advantage: Very effective and successful, 

Disadvantage: may require surgical management if heavy bleeding or incomplete miscarriage. Small risk of infection

3. Surgical management of miscarriage: Under local or general anaesthesia (See policy)

Advantage: Quick procedure (45mins), usually done at Crawley Hospital on Friday AM list

Disadvantages: risk of GA, Surgical complications such as perforation, bleeding, infection

HYPEREMESIS GRAVIDARUM

History

Exam: General exam, PA

Inv: FBC, U&E, LFT

Treatment:


IV Fluids


Replace Potassium


Antiemetics (Cyclizine, Ondansetron, Metoclopramide)


Thiamine 50mg TDS

Folic acid (5mg OD)

TEDS and Clexane

Scan, if not already done for excluding Multiple or molar pregnancy

Obstetric cases (>16weeks)

History framework: 

Age

Obstetric history: G_P_

LMP:

Gestational age in weeks:

Presenting complaint:

Also enquire about pain, contractions, bleeding PV,lLiquor PV(suggestive of ruptured membranes, colour, odour of liquor etc), foetal movements, scar tenderness if CS.

Scans history: fetal growth, placental location

Medical history: Anaemia, DM, HT etc

Surgical history:

Ongoing treatment:

Allergy:

Social history: smoking/alcohol/drugs/family circumstances

Examination:

BMI

Vital parameters

RS/CVS

PA:

Symphysio fundal height (cms)

Lie

Presentation

CTG

PS: 

Vulva

Vagina

Cervix: dilatation, length, os open/closed, ectropion+/-, discharge, bleeding, liquor

HVS

VE: (With chaperone): DO NOT PERFORM IF PLACENTA LOW LYING (covering os or <2cms from os)


Cx dilatation in cms, cx length in cms, position- anterior, mid posed, posterior, membranes +/- 

Investigation and Treatment: depending on the findings


Suspected infection: FBC, CRP

If in doubt, please discuss with seniors

Reduced Foetal movements

Please note the history as above. Importance should be given to relevant maternal and foetal history such as DM, hypertension/pre-eclampsia, antepartum haemorrhage, Injury to abdomen (abruption), growth restriction, chromosomal or genetic condition in foetus, if known (usually in her hand-held notes)

Examination as mentioned above

Investigation:


CTG

Obstetric scan for fetal growth + umbilical, middle cerebral artery dopplers. If 2nd episode of reduced FM or any concerns with fetal growth, obstetric growth scans to be booked.

High Blood pressure

History as above

Ask about symptoms of complications of pre-eclampsia: headache, nausea, vomiting, blurred vision and epigastric pain.

Be aware of complications of pre-eclampsia: (PEARL) 


P-Pulmonary oedema which can lead to ARDS


E-Eclampsia


A-Abruption which can lead to DIC


R-Renal complications-renal failure


L-Liver- HELLP (Haemolysis, Elevated Liver enzymes, Low platelets)

Examination: 


General exam, BMI 


BP, proteinuria +/-


Per Abdomen


Check for patellar reflexes and Clonus

 PS + VE (wherever indicated)

Investigations:


Urine dipstick


If + for infection, send MSU


If Proteinuria, Urine Protein Creatinine ratio (PCR)

CTG

FBC, Clotting profile, Urea + Electrolytes, Liver function tests, Uric acid, Group and save (if relevant)

Commence Labetolol or Nifedipine (if very high BP)- See policy

Discuss with seniors regarding management and transfer to Labour ward

Pregnancy with Antepartum haemorrhage

History

Relevant history: provoked or unprovoked bleeding - sexual intercourse, injury to abdomen, pre-eclampsia, low lying placenta (from earlier scans), contractions, amount of bleeding, duration of bleeding, recurrent bleeding, cervical smear, foetal movements details

Exam: 


General exam, BMI


Vital parameters


Urine dipstick for proteinuria


PA


CTG


PS: amount of bleeding, colour, ectropion+/-, cervical os dilatation, liquor+/-


VE: DO NOT PERFORM IF PLACENTA LOW LYING (COVERING OS OR <2CMS FROM OS)

Investigations: (See policy for details, if bleeding heavy, ask for senior help urgently)


IV access 

FBC, Gp and save or cross match 4 units if bleeding heavy, Clotting profile, LFT, U&Es, Uric acid (if pre-eclampsia)

Postpartum bleeding

History: 

Relevant details: duration since delivery, mode of delivery, amount of bleeding, passage of clots/placental tissue, breast feeding+/-

Examination:


General examination, BMI


Vital parameters


PA: height of the palpable uterus


PS: triple swabs, note the bleeding amount, colour, odour, clots/tissue


VE: Os dilatation, palpable clots/tissue in the uterus

Investigations:


FBC, CRP, Gp and save or cross match (2-4 units if heavy bleeding)


Discuss to exclude retained products of conception

Treatment:

If RPOC/infection suspected, broad spectrum antibiotics Cefuroxime (if not allergic to Penicillin) + Metronidazole

Postnatal ward issues/care:

Day 1 Post CS

Routine post op check, palpate uterus (below the umbilicus), Check 1st void >250mls within first 6 hours of TWOC, enquire about lochia

Day 1 Post Instrumental delivery: 

Routine postnatal check, ensure passed urine, check perineum if 3/4th degree tears

3rd/4th degree tears:

Check perineum, antibiotics 7 days, laxatives 14days, GOPD apt 12weeks, Physio referral and RCOG leaflet

Post natal HT/Pre-eclampsia care:


Stop Methyldopa as risk of postnatal depression


Avoid Labetolol in asthmatics and DM

Atenolol, Enalapril, Captopril – safe in breastfeeding mothers. Amlodipine, Ramipril contraindicated

GP/Community MW to recheck BP regularly 

Anti HT treatment to be managed by GP

Common prescriptions:
Labetalol 200mg po BDS/TDS

Nifedipine MR 10mg po

Metronidazole 500mg tds IV /400mg tds po

Cefuroxime 1.5mg IV tds/Cefalexin 500mg tds po

Thiamine 25/50mg tds

Antiemetics :

Cyclizine 50mg tds IV/PO

Metoclopramide 10mg tds IV/PO (not licensed in under 19)

Stemetil (Prochlorperazine) 12.5mg IM

Phenergan (Promethazine) 25 mg IM

Analgesia:


Co-Codamol 30/500mgs PO QDS 

Pethidine 100mg IM

Oxytocin:


Induction of labour: 5 units Oxytocin in 100ml 0.9% normal saline as per protocol


PPH: 40 units Oxytocin in 500mls 0.9% normal saline 125mls/hour

Group B Streptococcus prophylaxis:


BenzylPenicillin 3gms IV stat, then 1.5gms 4 hourly until delivery


Clindamycin 900mg 8 hourly, if allergic to penicillin
Appendix 1:

Log of attendance:

	Date
	Day
	AM session
	Sign
	PM session
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End of placement sign off: 
Please ensure all the mandatory requirements are signed off:

2 CbD 

Speculum examinations

Female urethral catheterisation

Obstetric examination
Name of the Consultant:


Signature:

Date: 

PLEASE HAND A COPY TO HELEN GEORGE, SEC IN PORTAKABIN, EXT 6869
